

ATTENTION: ALL FACILITIES CHANGES TO THE MEDICATION INSTRUCTIONS ON DISCHARGE

Based on feedback from staff and patients, the Medication Instructions section has been revised as shown in the screenshot below. 'Medication List at Discharge' and 'Medications to Stop Taking' are the only two medication related sections that will be available on this revised report. All other sections which included 'New Medications', 'Medications to Keep Taking', and 'Medications that May Have Changed' have been removed.

ZZ TEST, QE# 3 ONE
Inpatient [2017-Jan-30 09:45 - <No - Discharge date>]

Age: 73 years
DOB: 1943-Dec-12

Sex: Male
MRN: 010200160

Loc: Unit 3 QE#; 312; 1
** Allergies Not Recorded **

ARO:
RESUS:

Templates: Patient Instructions-WITH Final Med List

Diagnosis
 Medication Reconciliation
 Prescriptions
 Discharge Planning Assessment
 Discharge Summary
 Discharge Order

Formerly Medication Instructions

Patient Instructions Clinical Instructions

Procedures
No Procedures Documented

Comment:

Immunizations
No Immunizations Documented This Visit

Additional Information: Comment:

Medication List at Discharge:

- acetaminophen-traMADol (Tramacet) 2 tab(s), Oral, every 4 hours, As Needed, Pain
- carvedilol 6.25 mg, Oral, 2 times a day
- ocular lubricant (Systane ophthalmic solution) 1 drop(s), Eyes each, 4 times a day, As Needed, Dry eyes
- potassium chloride (potassium chloride (K-Dur)) 20 mEq, Oral, once a day
- salbutamol (Ventolin MDI) 200 mcg, Inhalation, 4 times a day, 100 mcg = 1 puff
- senna (Senokot) 34.4 mg, Oral, bedtime
- senna (sennosides) 17.2 mg, Oral, bedtime, As Needed, Constipation
- warfarin 3 mg, Oral, once a day
- zopiclone (Imovane) 7.5 mg, Oral, bedtime, As Needed, Sleep

Medications to Stop Taking (if applicable):

- acetylsalicylic acid (acetylsalicylic acid EC) 81 mg, Oral, once a day
- digoxin 0.0625 mg, Oral, once a day

Comment:

Patient/family/caregiver verbalizes understanding of instructions given

Options Print Save Close